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Notice

1. The laboratory has Passed the accreditation by China National Accreditation Service for Conformity
Assessment (CNAS). The accreditation number is L0310.

2. The laboratory has Passed the accreditation by The American Association for Laboratory
Accreditation (A2LA). The accreditation number is 2174.01.

3. The laboratory has been listed by the US Federal Communications Commission to perform
electromagnetic emission measurements. The site recognition number is 97456.

4. The laboratory has been listed by Industry Canada to perform electromagnetic emission
measurements. The recognition numbers of test site are 6369A-2.

5. The laboratory has been listed by the VCCI to perform EMC measurements. The accreditation
numbers of test site No.1 are R-2364, G-415, C-2583, and T-256, and the accreditation numbers of
test site No.2 are R-3760, G-485, C-4210 and T-1237.

6. The test report is invalid if not marked with the signatures of the persons responsible for preparing
and approving the test report.

7. The test report is invalid if there is any evidence of erasure and/or falsification.

8. The test report is only valid for the test samples.

9. Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes

without prior written approval from the laboratory.
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1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2, Subpart J (2011-10-1 Edition)
47 CFR FCC Part 15, Subpart C (2011-10-1 Edition)

Test Method: FCC PUBLIC NOTICE DA 00-705 Filing and Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems (Released March 30, 2000)

ANSI C63.4-2003/-2009, American National Standard for Methods of
Measurement of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz.

ANSI C63.10-2009, American National Standard for Testing Unlicensed

Wireless Devices.

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environment Condition

Ambient Temperature: 195t0 25 °C

Ambient Relative Humidity: 45 to 55 %

Atmospheric Pressure: Not applicable

Report No: Huawei Proprietary and Confidential Page 6 of 17
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2 Test Summary

Test Item FCC Part No. IC Standard No. Requirements Test Result Verdict
(NOTE)

20dB Emission 15.247(a)(1) RSS-210 A8.1(a) No limit. Appendix A Pass
Bandwidth (EBW)
Carrier Frequency 15.247(a)(1) RSS-210 A8.1(b) = MAX {25kHz, IIF{output | Appendix B Pass
Separation power £125mW,

2/3*20dB EBW, 20dB

EBW }}.
Number of Hopping 15.247(a)(1)(iii) RSS-210 A8.1(d) | 215 channels. Appendix C Pass
Channel
Time of Occupancy 15.247(a)(1)(ijii) RSS-210 A8.1(d) < 0.4s within a period of Appendix D Pass
(Dwell Time) (0.4s*hopping number).
Maximum Peak 15.247(b)(1) RSS-210 A8.4(2) <1 W ifusing 275 Appendix E Pass
Conducted Output non-overlapping
Power channels.
Band edge spurious | 15.247(d) RSS-210, A8.5 < -20 dBr/100 kHz if total | Appendix F Pass
emission peak power < power limit.
Conducted RF Appendix G
Spurious Emission
Radiated Emissions | 15.247(d) RSS-210, A8.5 FCC Part 15.209 field Appendix H Pass
in the Restricted 15.209 RSS-210, 2.2 strength limit;
Bands RSS-Gen, 7.2.2 RSS-Gen 7.2.5 field

RSS-Gen, 7.2.5 strength limit.

Receiver Spurious - RSS-210, 2.3 RSS-Gen 6.1 radiated | ----- N/T
Emissions RSS-Gen, 6.1 limit.
AC Power Line 15.207 RSS-Gen, 7.2.4 FCC Part 15.207 Appendix | Pass
Conducted conducted limit;
Emissions RSS-Gen, 7.2.4

conducted limit.
NOTE: For the verdict, the “N/A” denotes “not applicable”, the “N/T” denotes “not tested”.
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3 Description of the Equipment under Test (EUT)

3.1 General Description

HUAWEI U8686, U8686 is subscriber equipment in the WCDMA/GSM system. The HSPA/UMTS frequency band is
Band Il and Band IV and Band V. The GSM/GPRS/EDGE frequency band includes GSM850 and GSM900 and
DCS1800 and PCS1900. The Mobile Phone implements such functions as RF signal receiving/transmitting,
HSPA/UMTS and GSM/GPRS/EDGE protocol processing, voice, video MMS service, GPS, AGPS and WIFI etc.
Externally it provides micro SD card interface, earphone port (to provide voice service) and USIM card interface. It also
provides Bluetooth module to synchronize data between a PC and the phone, or to use the built-in modem of the phone

to access the Internet with a PC, or to exchange data with other Bluetooth devices.

3.2 EUT Identity

NOTE: Unless otherwise noted in the report, the functional boards installed in the units shall be selected from the

below list, but not means all the functional boards listed below shall be installed in one unit.

3.2.1 Board
Board
Hardware V Serial Description
HD1H867GM C9F01A92B1000431 Broadband Control Card
3.2.2 Adapter
AC/DCAdapter Model HW-050055U1W
Manufacturer Huawei Technologies Co., Ltd.
Input Voltage ~100-240V 50/60Hz 0.2A
Output Voltage 5V === 550mA
Rated Power 2.75W
3.2.3 Battery
Name Qty. Manufacture Description
Rechargeable Li-ion 1 Huawei Technologies | Battery Model: HB4W1H
Co., Ltd. Rated capacity: 1750mAh
Nominal Voltage: === +3.7V
Charging Voltage: = === +4.2V
Report No: Huawei Proprietary and Confidential Page 8 of 17
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3.3 Technical Description

Characteristics Description
TX/RX Operating 2400-2483.5 fc = 2402 MHz + N * 1 MHz, where:
Range MHz band - fc = “Operating Frequency” in MHz,
- N = “Channel Number” with the range from 0 to 78.
Modulation Type Carrier Frequency Hopping Spread Spectrum (FHSS)
Digital GFSK, m/4-DQPSK, 8DPSK

Emission Designator GFSK: 1IM02GXD
m/4-DQPSK: 1M34GXD
8DPSK: 1M31GXD

Bluetooth Power Class | Class 1,

Report No: Huawei Proprietary and Confidential Page 9 of 17
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4  General Test Conditions / Configurations

4.1 EUT Configurations

4.1.1 General Configurations

Configuration

Description

Test Antenna Ports

Until otherwise specified,

- All TX tests are performed at all TX antenna ports of the EUT, and
- All RX tests are performed at all RX antenna ports of the EUT.

Multiple RF Sources

during measurements.

Other than the tested RF source of the EUT, other RF source(s) are disabled or shutdown

4.1.2 Customized Configurations

# EUT Conf. Signal Description Operating Frequency
TM1_DH5_ Hop GFSK modulation, package type DH5, hopping on.

TM1_DH5_ChO GFSK modulation, package type DH5, hopping off. Ch No. 0/ 2402 MHz
TM1_DH5_Ch39 GFSK modulation, package type DH5, hopping off. Ch No. 39/ 2441 MHz

TM1_DH5_Ch78

GFSK modulation, package type DH5, hopping off.

Ch No.

78 [ 2480 MHz

TM2_2DHS5_Hop

m/4-DQPSK modulation, package type 2DH5, hopping on.

TM2_2DH5_Ch0

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

0/2402 MHz

TM2_2DH5_Ch39

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

39/2441 MHz

TM2_2DH5_Ch78

m/4-DQPSK modulation, package type 2DH5, hopping off.

Ch No.

7812480 MHz

TM3_3DH5_Hop

8DPSK modulation, package type 3DH5, hopping on.

TM3_3DH5_Cho

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

0/2402 MHz

TM3_3DH5_Ch39

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

39/2441 MHz

TM3_3DH5_Ch78

8DPSK modulation, package type 3DH5, hopping off.

Ch No.

7812480 MHz

RX

Receiver Continues Receiving mode.

Ch No.

39/2441 MHz
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4.2 Test Environments

NOTE: The values used in the test report may be stringent than the declared.

Environment Parameter

Selected Values During Tests

Temperature Voltage Relative Humidity
NTNV Ambient 3.7VDC Ambient
Report No: Huawei Proprietary and Confidential Page 11 of 17
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4.3 Test Setups

4.3.1 TestSetupl

The Bluetooth component’s antenna ports(s) of the EUT are connected to the measurement instrument per an

appropriate attenuator. The EUT is controlled by Bluetooth System Simulator and/or PC/software to emit the specified

signals for the purpose of measurements.

Jumper Cable for
connecting to RF Cables
(If applicable)

Attenuator =

Bluetooth v Power
Component Splitter

Bluetooth
component's

RF Cables
for testing

Measurement
Instrument

-

antenna port

Power Control
Supply PC

4.3.2 Test Setup 2

Bluetooth System
Simulator

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the standards: ANSI

C63.4. The test distance is 3m.The setup is according to ANSI C63.4 and CAN/CSA-CEI/IEC CISPR 22.

The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable azimuth. Normally,

the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two

polarizations Vertical (V) and Horizontal (H).
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4.3.3 Test Setup 3

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN shall be placed 0.8 m
from the boundary of EUT and bonded to a ground reference plane for LISN mounted on top of the ground reference

plane. This distance is between the closest points of the LISN and the EUT. All other units of the EUT and associated

equipment shall be at least 0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference ground point of the LISN
and, where not otherwise provided or specified by the manufacturer, shall be of same length as the mains cable and

run parallel to the mains connection at a separation distance of not more than 0.1 m.

Shielding room
0.4m
Table B
o)
¢ &
¥
o C o
. < e
Receive L
Power input— LISN ‘0\36\
D<10cm GRP
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4.4 Test Conditions

Test Case Test Conditions
Configuration Description
20dB Emission Meas. Method DA 00-705
Bandwidth (EBW) Test Env. NTNV
Test Setup Test Setup 1
EUT Conf. TM1_DH5_Ch0, TM1_DH5_Ch39, TM1_DH5_Ch78,

TM2_DH5_ChO, TM2_DH5_Ch39, TM2_DH5_Ch78,
TM3_DH5_ChO, TM3_DH5_Ch39, TM3_DH5_Ch78.

Carrier Frequency Meas. Method DA 00-705
Separation Test Env. NTNV
Test Setup Test Setup 1
EUT Conf. TM1_DH5_Hop,
TM2_DH5_Hop,
TM3_DH5_Hop.
Number of Hopping | Meas. Method DA 00-705
Channel Test Env. NTNV
Test Setup Test Setup 1
EUT Conf. TM1_DH5_Hop,
TM2_DH5_Hop,
TM3_DH5_Hop.
Time of Occupancy | Meas. Method DA 00-705
(Dwell Time) Test Env. NTNV
Test Setup Test Setup 1
EUT Conf. TM1_DH5_Ch39,

TM2_DH5_Ch39,
TM3_DH5_Ch309.

Maximum Peak
Conducted Output

Power

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1

EUT Conf. TM1_DH5 ChO, TM1 DH5_Ch39, TM1_DH5_Ch78,

TM2_DH5_Ch0, TM2_DH5_Ch39, TM2_DH5_Ch78,
TM3_DH5_Ch0, TM3_DH5_Ch39, TM3_DH5_Ch78.

Conducted RF

Spurious Emission

Meas. Method DA 00-705

Test Env. NTNV

Test Setup Test Setup 1

EUT Conf. TM1_DH5_Ch0O, TM1_DH5_Ch39, TM1_DH5_Ch78,

TM2_DH5_ChO, TM2_DH5_Ch39, TM2_DH5_Ch78,
TM3_DH5_ChO, TM3_DH5_Ch39, TM3_DH5_Ch78.

Radiated Emissions
in the Restricted

Meas. Method

DA 00-705, C63.4, C63.10.
(1) 30 MHz to 1 GHz:
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Test Case Test Conditions
Configuration Description
Bands Pre: RBW = 100 kHz; VBW = 300 kHz; Det. = Peak.
Final: RBW = 120 kHz; Det. = CISPR Quasi-Peak.
(2) 1 GHz to 26.5 GHz:
Average: RBW =1 MHz; VBW = 10 Hz; Det. = Peak; Sweep-time = Auto;
Trace = Single.
Peak: RBW =1 MHz; VBW = 3 MHz; Det. = Peak; Sweep-time = Auto;
Trace = Max Hold * 100.
Test Env. NTNV
Test Setup Test Setup 2
EUT Conf. 30 MHz -1 GHz TM1_DH5_ChO (Worst Conf.).
1-3 GHz TM1_DH5_ChO, TM1_DH5_Ch39, TM1_DH5_Ch78,
TM2_DH5_ChO, TM2_DH5_Ch39, TM2_DH5_Ch78,
TM3_DH5_ChO, TM3_DH5_Ch39, TM3_DH5_Ch78.
3-18 GHz TM1_DH5_ChO (Worse Conf.),
TM1_DH5_Ch39 (Worse Conf.),
TM1_DH5_Ch78 (Worse Conf.).
18-26.5 GHz TM1_DH5_ChO (Worst Conf.).

Receiver Spurious

Emissions

Meas. Method

[J Antenna-conducted, [] Radiated.
NOTE: If the receiver has a detachable antenna of known impedance,
antenna conducted spurious emissions measurement is
permitted as an alternative to radiated measurement. However,
the radiated method is recommended. The antenna conducted
test shall be performed with the antenna disconnected and the
receiver antenna terminals connected to a measuring instrument
having equal impedance to that specified for the antenna.

(1) 30 MHz to 1 GHz:

Pre: RBW = 100 kHz; VBW = 300 kHz; Det. = Peak.
Final: RBW = 120 kHz; Det. = CISPR Quasi-Peak.
(2) 1 GHz to 8 GHz:
Pre: RBW =1 MHz; VBW = 3 MHz; Det. = Peak.
Final: RBW = 1 MHz; Det. = Average.
Test Env. NTNV
Test Setup Test Setup 2
EUT Conf. RX.
AC Power Line Meas. Method AC mains conducted.
Conducted Pre: RBW = 10 kHz; Det. = Peak.
Emissions Final: RBW = 9 kHz; Det. = CISPR Quasi-Peak & Average.
Test Env. NTNV
Test Setup Test Setup 3
EUT Conf. TM1_DH5_Ch39.
Report No: Huawei Proprietary and Confidential Page 16 of 17
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5 Main Test Instruments

NOTE: Unless otherwise specified, the calibration intervals for test instruments were Annual (per year). The other

intervals, if applicable, are marked with (##y), which denotes ## years calibration interval.

Equipment Name Manufacturer Model Serial Number Cal Date Cal. Due
Power supply KEITHLEY 2303 1288003 2012-11-09 2013-11-08
Wireless
Communication Test Agilent N4010A MY49081592 2012-11-09 2013-11-08
set
Spectrum Analyzer Agilent E4440A MY48250119 2012-07-18 2013-07-17
Signal Analyzer R&S FSQ31 200021 2012-11-09 2013-11-08
Spectrum Analyzer Agilent N9030A MY49431698 2012-11-09 2013-11-08
Temperature Chamber WEISS WKL64 24600294 2012-02-14 2013-02-13
Signal generator Agilent E8257D MY49281095 2012-07-10 2013-07-09
Test receiver R&S ESU26 100150 2012-09-30 2013-09-29
Spectrum analyzer R&S FSU3 200474 2012-03-06 2013-03-05
Spectrum analyzer R&S FSU43 100144 2012-04-06 2013-04-05
Double-Ridged
Waveguide Horn R&S HF907 100304 2012-04-06 2013-04-05
Antenna (1G~18GHz)
Double-Ridged
Waveguide Horn R&S HF907 100391 2012-07-18 2013-07-17
Antenna (1G~18GHz)
Trilog Broadband SCHWARZBE
Antenna (30M-3GH2) oK VULB 9163 9163-521 2012-02-28 2013-02-27
Pyramidal Horn
Antenna(26GHz-40GH ETS-Lindgren 3160-10 00123940 2012-02-28 2013-02-27
7)
Pyramidal Horn
Antenna(18GHz-26.5G ETS-Lindgren 3160-09 00125912 2012-02-28 2013-02-27
Hz)
EMI Test receiver R&S ESCI 101163 2012-03-06 2013-03-05
Artificial Mains
Network R&S ENV216 100382 2012-03-22 2013-03-21
LOOP
Antennas(9kHz-30MH R&S HFH2-Z2 100263 2012-3-11 2013-3-10
z)
END
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Appendix A: 20dB Emission
Bandwidth (EBW)

Report No: Huawei Proprietary and Confidential Page 5 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'.é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686

Security Level: Public

1 Result Table

EUT Conf. EBW [MHz] Verdict
TM1_DH5_ChoO 0.948 Pass
TM1_DH5_Ch39 0.950 Pass
TM1_DH5_Ch78 1.017 Pass
TM2_2DH5_ChO 1.335 Pass
TM2_2DH5_Ch39 1.335 Pass
TM2_2DH5_Ch78 1.336 Pass
TM3_3DH5_Ch0 1.310 Pass
TM3_3DH5_Ch39 1.310 Pass
TM3_3DH5_Ch78 1.310 Pass
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2 Test Plot

2.1 TM1_DH5_ChO
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Ch Freq
Necupied Bandwidth

24872 GHz Trig Free

#\VBH 188 kHz

Occ BH Z Pur
¥ dB

899.8210 kHz

Transmit Freq Error 1.4972
¥ dB Bandwidth 3
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Freg/Channel

Center Freq
246200000 GHz

StartFreq
246160068 GHz

Stop Freq
2463000008 GHz

CF Step
200.00A0A kHz
tan

Freq Offset
066600000 Hz

Signal Track

On Off
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2.2 TM1_DH5_Ch39
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Security Level: Public

Freg/Channel

Ch Freq
Necupied Bandwidth

2.441 GHz

Trig Free
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CF Step
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¥ dB Bandwidth
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On Off
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2.3 TM1_DH5_Ch78
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e
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¥ dB Bandwidth 1.5
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2.4 TM2_2DH5_ChO
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2.5 TM2_2DH5_Ch39
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Security Level: Public
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On Off
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2.6 TM2_2DH5_Ch78
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2.7 TM3_3DH5_ChO
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Security Level: Public
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On Off
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2.8 TM3_3DH5_Ch39
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2.9 TM3_3DH5_Ch78
#% Agilent R

Security Level: Public
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Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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Appendix B: Carrier Frequency
Separation
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1 Result Table

EUT Conf. Carrier Frequency Separation [MHZz] Verdict
TM1_DH5 Hop 1.050 Pass
TM2_2DH5_Hop 0.950 Pass
TM3_3DH5_Hop 1.100 Pass
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2 Test Plot

2.1 TM1_DH5_Hop

- Agilent R T |Freg/Channel
Mkre 2. B GHz

Center Freq
244100060 GHz

Start Freq
243850060 GHz

Stop Freq
2.443500008 GHz

CF Step
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Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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2.2 TM2_2DH5_Hop

4 Agilent R T |Freg/Channel
Mkr2 2.448 158 GHz

Center Freq

#Atten 30 dB 5 14100000 GHa

2 1

~ LA | Prrart B
,l_r__.«_..,_riur'.-,"'n.-'[.ﬂ e W L b \3.._._4.'"'.'_."“ T

o,

W S, LYE S f-.L_‘r..__x-"r-""""l,""'ll'll.' LV s t a r t F r e q
2.43850008 GHz

Stop Freq
2.443500008 GHz

CF Step
SBA.AAEEAA kHz
Auto Man

Freq Offset
066600000 Hz

4.92 dBm Slgnal Track
On Off
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2.3 TM3_3DH5_Hop

4 Agilent R T |Freg/Channel
Mkr2 2.439 988 GHz

1Bm #Atten 360 dB 69 dBm

Center Freq
2.44166060 GHz

1

N (el . " i e AR, . n
.il_l___i“l P i 1!1_.___ -I"""r'l"n.mL-""""‘ aL ."T""L"-'L"‘I-‘-IIN.-\-.J-.J' L 1Y a """"ﬂ"'-""”\'u-.n" e A "'"""-l'l'"q".,.--"' -,J,u.i"-..-;'l- -.-'-.,I,..u.,_pquﬂ s t a rt F r e q

2.43650000 GHz

Stop Freq
2.443500008 GHz

CF Step
SBA.AAEEAA kHz
Auto Man

4Caan P CO et Freq Offset
HEER c.ac IR () 50000000 Hz

2.69 dBn Signal Track
On Off
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Appendix C: Number of Hopping
Channel
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1 Result Table

EUT Conf. Number of Hopping Channel Verdict
TM1_DH5 Hop 79 Pass
TM2_2DH5_Hop 79 Pass
TM3_3DH5_Hop 79 Pass
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2 Test Plot

2.1 TM1_DH5_Hop

# Agilent R T |Freg/Channel

#ftten 30 dB Center Freq

[l""flw,‘}lll"whh'l'I“[‘l\“lm}'T}'ITUWWJlhlJ]M‘}Ifi}lvf;lh'l”I|"\“[}l“f']llfwMW
\

2.44100000 GHz

StartFreq
2.39100000 GHz

Stop Freq
2.49100008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

! B A8 kH: #\BH 380 kHz #Sweep 10 .rn._
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2.2 TM2_2DH5_Hop

# Agilent R T |Freg/Channel

Arran 20 AR Center Freq
#Atten 30 JdB > 14100000 GH

StartFreq
2.39100000 GHz

Stop Freq
2.49100008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

R 196 kHz #UBH 300 kHz
File Operation Status. C:PICTURE.GIF file saved
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2.3 TM3_3DH5_Hop

# Agilent R T |Freg/Channel

Arran 20 AR Center Freq
#Atten 30 JdB > 14100000 GH

, Start Freq
o |.JII'lLl..W]|l""'1r‘-J'l4'1a'I||‘l|||"'!"""u""‘1.,'||[l'H|||l'iI1ﬂ'lll'I'l.'l'l'-’*l"'-""l-'*llf"'!ﬁ'l" ’~”1.-"“"""|”!‘-1‘|' L"*‘-'""il"‘ff'-'1“""'"‘”"i"""“lup‘\f""' l'I.'”l“"""l1 2.39100000 GHz

Stop Freq
2.49100008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

-,+fu.-ﬂ|lu|
Signal Track
On Off

R 196 kHz #UBH 300 kHz
File Operation Status. C:PICTURE.GIF file saved

#Sweep 18 r
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Appendix D: Time of Occupancy
(Dwell Time)
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1 Result Table

The Dwell Time = Burst Width * Total Hops. The detailed calculations are showed as follows:

- The duration for dwell time calculation: 0.4 [s] * hopping humber = 0.4 [s] * 79 [ch] = 31.6 [s*ch];

- The burst width [ms/hop/ch], which is directly measured, refers to the duration on one channel hop.

- The hops per second for all channels: The selected EUT Conf uses a slot type of 5-Tx&1-Rx and a
hopping rate of 1600 [ch*hop/s] for all channels. So the final hopping rate for all channels is 1600/ 6 =
266.67 [ch*hop/s];

- The hops per second on one channel: 266.67 [ch*hop/s] / 79 [ch] =3.38 [hop/s];

- The total hops for all channels within the dwell time calculation duration: 3.38 [hop/s] * 31.6 [s*ch] =
106.67 [hop*ch];

- The dwell time for all channels hopping: 106.67 [hop*ch] * Burst Width [ms/hop/ch].

EUT Conf. Burst Width [ms/hop/ch] Total Hops [hop*ch] Dwell Time [ms] Verdict
TM1_DH5_Ch39 2.900 106.67 0.309 Pass
TM2_2DH5_Ch39 2.900 106.67 0.309 Pass
TM3_3DH5_Ch39 2.900 106.67 0.309 Pass
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2 TestPlot
NOTE: The test plots are only for Burst Width measurements.

2.1 TM1_DH5_Ch39

# Agilent R T |Freg/Channel

ef 20 dBm #Atten 38 dB .. 5 gfln@t@e@%g%el-g

m 1

} StartFreq
244166068 GHz

Stop Freq
2.44100008 GHz

W v CF Step
1.06080800 Miz
Auto Man

|

Freq Offset

Copyright 2000-2008 Agilent Technologies
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2.2 TM2_2DH5_Ch39

# Agilent R T |Freg/Channel

Center Freq
2.44166060 GHz

o W

2.44100008 GHz

ref 20 dBm #Atten 30 dB

Stop Freq
2.44100008 GHz

W’W’\ ’ W o Lo

. Freq Offset

#BH 3 MHz 0.00000000 Hz

Time
Time

File Operation Status. C:PICTURE.GIF file saved
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2.3 TM3_3DH5_Ch39

#% Agilent R

ref 20 dBm #Atten 30 dB

1

VR

Lo

Sweep 10 r

|:'i |

E
|
gHv

#Il_lI E:H E: HH_"
Type
Time
Time

Amplitude
4,99 dBEm
-49.55 dBm

Report No:
SYBH(Z-RF)006122012-2002

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

-449.55 dBm

i

Security Level: Public

T |Freg/Channel

5

Center Freq
2.44166060 GHz

StartFreq
244166068 GHz

Stop Freq
2.44100008 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Copyright 2000-2008 Agilent Technologies
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Appendix E: Maximum Peak
Conducted Output Power
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1 Result Table

EUT Conf. Max. Peak Power [dBm] Verdict
TM1_DH5_ChO 5.97 Pass
TM1_DH5_Ch39 7.48 Pass
TM1_DH5_Ch78 7.65 Pass
TM2_2DH5_ChO 5.77 Pass
TM2_2DH5_Ch39 7.25 Pass
TM2_2DH5_Ch78 7.41 Pass
TM3_3DH5_Ch0 6.23 Pass
TM3_3DH5_Ch39 8.14 Pass
TM3_3DH5_Ch78 7.91 Pass
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2 Test Plot

2.1 TM1_DH5_ChO

# Agilent R T |Freg/Channel

even 20 AR AR M8 Center Freq
#Htten 30 dB : dB > 10200008 Gl

StartFreq
| ©.101006006 GHz

Stop Freq
2463000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#YBH 5 MHz #5weep 100 ms

Copyright 2000-2008 Agilent Technologies
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2.2 TM1_DH5_Ch39

4 Agilent R T |Freg/Channel
Mikrl 2.44F :

Center Freq
244100060 GHz

Start Freq
2. 44000060 GHz

Stop Freq
244200008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#/BH 5 MHz #5Sweep 100 r

File Operation Status. C:PICTURE.GIF file
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2.3 TM1_DH5_Ch78

% Agilent R T |Fregq/Channel
Mkrl 2.47¢ 5Hz

Artan 20 dR = Center Freq

#Atten 30 dB Ul o nR000 Gl

1
__—....-.._._...-.-..-..-Q'-_._-.“.._.—‘_ s t a r t F r e q
B 247990808 GHz

Stop Freq
2.481000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#Res BH 1.5 MHz WBH S MHz  #Sweep 100 1

File Operation Status. C:PICTURE.GIF file saved
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2.4 TM2_2DH5_ChO

# Agilent R T |Freg/Channel

Center Freq
246200000 GHz

StartFreq
| 2.40106606 GHz

Stop Freq
2463000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#/BH 5 MHz #5Sweep 100 r

File Operation Status. C:PICTURE.GIF file

Report No: Huawei Proprietary and Confidential Page 36 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.5 TM2_2DH5_Ch39

4 Agilent R T |Freg/Channel
Mikrl 2.44F :

Center Freq
244100060 GHz

Start Freq

Stop Freq
244200008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#/BH 5 MHz #5Sweep 100 r

File Operation Status. C:PICTURE.GIF file
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2.6 TM2_2DH5_Ch78

# Agilent R T |Freg/Channel

erer 30 AR YN Center Freq
#Atten 30 JdB 7.41 dJR > 13000000 GH

1
O S R S I Start Freq
| 2.47300808 GHz

Stop Freq
2.481000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

es BH 1.5 MHz #UBM 5 MHz
File Operation Status. C:PICTURE.GIF file
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2.7 TM3_3DH5_ChO

# Agilent R T |Freg/Channel

Center Freq
246200000 GHz

StartFreq
mam  ..101006006 GHz

Stop Freq
2463000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#/BH 5 MHz #5Sweep 100 r

File Operation Status. C:PICTURE.GIF file

Report No: Huawei Proprietary and Confidential Page 39 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.8 TM3_3DH5_Ch39

# Agilent R T |Freg/Channel

Center Freq
2.44166060 GHz

StartFreq
2440600608 GHz

Stop Freq
244200008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#/BH 5 MHz #5Sweep 100 r

File Operation Status. C:PICTURE.GIF file
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2.9 TM3_3DH5_Ch78

# Agilent R T |Freg/Channel

erer 30 AR PN Center Freq
#Htten 30 dB 1B > 18000000 Gl

1
S S P S —— —— Start Freq
2473080868 GHz

Stop Freq
2.481000008 GHz

CF Step
200000808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#Res BH 1.5 MHz #UBM 5 MHz
File Operation Status. C:PICTURE.GIF file
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Appendix F: Band edge spurious
emission
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hy FCC ID: QISU8686

d
HUAWEI

Security Level: Public

1 Result Table

Max.
Carrier . _
Channel Carrier Power Frequency Spurious _
EUT Conf. Frequency i Limit [dBm] | Result
No. [dBm] Hopping Level
[MHZz]

[dBm]
TM1_DH5_ 0 2402 5.75 Off -47.97 -14.25 Pass
Cho - - 5.47 On -49.53 -14.52 Pass
TM1_DH5_ 78 2480 7.34 Off -47.57 -12.71 Pass
Ch78 - - 7.05 On -49.09 -13.00 Pass
TM2_2DH5 0 2402 3.41 Off -50.14 -16.62 Pass
_Cho - - 2.87 On -50.82 -17.13 Pass
TM2_2DH5 78 2480 4.76 Off -49.07 -15.24 Pass
_Ch78 - - 2.83 On -52.93 -17.23 Pass
TM3_3DH5 0 2402 3.39 Off -49.86 -16.64 Pass
_Cho - - 2.82 On -51.82 -17.25 Pass
TM3_3DH5 78 2480 4.78 Off -49.18 -15.22 Pass
_Ch78 - - 478 On -52.44 -15.21 Pass
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2 Test Plot

2.1 TM1_DH5 _ChO

No hopping
s Agilent R T |Freq/Channel
A GH=

Center Freq

#hitten 30 dB 2 40000000 GHz

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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With hopping
s Agilent R T |Freq/Channel

Center Freq

#hitten 30 dB 2 40000000 GHz

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

#Sueen 1 1 Freq Offset
oHeen L T IR () 50000000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.2 TM1_DH5_Ch78
No hopping

4 Agilent R T |Freg/Channel

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

-47.57 dBm Slgﬂ3| Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping
s Agilent R T |Freq/Channel

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.3 TM2_2DH5_ChO0
No hopping

4 Agilent R T |Freg/Channel

Center Freq
246000000 GHz

#Atten 30 dB

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

e
Zél.ﬂ'l dBm
-5B.14 dEm Signal Track
n Otf

Copyright 2000-2008 Agilent Technologies
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With hopping
s Agilent R T |Freq/Channel

Center Freq

#hitten 30 dB 2 40000000 GHz

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.4 TM2_2DH5_Ch78
No hopping

4 Agilent R T |Freg/Channel

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
1.08a00888 MHz
Auto Man

#Sueen 1 1 Freq Offset
oHeen L T IR () 50000000 Hz

4.76 dB
-49.87 dEn Signal Track
On Oft

File Operation Status. C:PICTURE.GIF file saved
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With hopping
4 Agilent R T |Freg/Channel
GHz

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.5 TM3_3DH5_ChO0
No hopping

4 Agilent R T |Freg/Channel

Center Freq
246000000 GHz

#Atten 30 dB

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping
4 Agilent R T |Freg/Channel
3 A GHz

Center Freq

#hitten 30 dB 2 40000000 GHz

StartFreq
2.39500000 GHz

Stop Freq
246560008 GHz

CF Step
1.08a00888 MHz
Auto Man

#Sueen 1 1 W Freq Offset
oHeen L T IR () 50000000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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2.6 TM3_3DH5_Ch78

No hopping
s Agilent R T |Freq/Channel
: EAB GHz

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
100000000 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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With hopping
s Agilent R T |Freq/Channel

Center Freq
248350000 GHz

StartFreq
2. 47350000 GHz

Stop Freq
248850000 GHz

CF Step
1.08a00888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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Appendix G: Conducted RF Spurious
Emission
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1 Result Table

In this Appendix, the “Pref” refers to the peak power level in any 100 kHz bandwidth within the fundamental
emission which is used as the reference level, the “Puw” referrers to the maximum emission power in 100
kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] - 20 [dB], see test plots
for detailed”.

EUT Conf. Pref [dBm/100 kHz] Puw [dBm/100 kHz] Verdict
TM1 _DH5_Ch0 6.74 < Limit Pass
TM1_DH5_Ch39 7.58 < Limit Pass
TM1_DH5_Ch78 8.60 < Limit Pass
TM2_2DH5_ChO 4.29 < Limit Pass
TM2_2DH5_Ch39 5.15 < Limit Pass
TM2_2DH5_Ch78 6.02 < Limit Pass
TM3_3DH5_Ch0 4.29 < Limit Pass
TM3_3DH5_Ch39 5.18 < Limit Pass
TM3_3DH5_Ch78 5.44 < Limit Pass
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2 Test Plot
2.1 TM1_DH5 ChO

2.1.1 Pref

# Agilent R T |Freg/Channel

Center Freq
246200000 GHz

StartFreq
248149656 GHz

Stop Freq
| 2.48256950 GHz

CF Step
161.300888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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2.1.2 Puw

# Agilent R T |Freg/Channel

erer 30 AR A M Center Freq
#Atten 36 dE 23 C008008 ki

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

| Signal Track

..|'1.4.|1||||~-|l .l"hl.'l f Y " -
I |"I"|| .1 wr. ] } | . i il x ” fi

Vo g ) “'1'1,1| '-‘1,_I"rLJl.-"""h.ﬂ.-Jlul'"-f 'l.~'In"1,-.-..:\1,I'-I'u"v.l'u“ln.-'l.'"h“ "-1'f'w,J"1'|”r'r-1"1‘"|'n‘“’1l s "l"ri""u-'».l'l'i"H"lf"' "

apan

1 kHz #/BHW 18 kHz  Sweep 120.;

Copyright 2000-2008 Agilent Technologies
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# Agilent R T |Freg/Channel

erer 30 AR Py Center Freg
#Atten 30 dB 54,87 dB 150750008 MU

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

W 16 kHz #VEH 38 kHz )
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 60 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR W Center Freq
#Htten 368 dB 54,84 dB 1 16500008 Gl

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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# Agilent R T |Freg/Channel
A GHz

Arran 20 AR 1 AE Center Freq

#Atten 30 JdB 754 JE > 3000000 GH

Start Freq
2.30000060 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR AP Center Freq
#Atten 30 dB 54.34 dB > 19175008 Gl

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

1
-wu'-pLw-urWwmAw.a‘,-dJ.Hum.ru..Ww&«#mmwwwﬂqﬁmmmw‘u
Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

#Atten 30 dB _47.01 dBm

Center Freq
14.5606068 GHz

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.2 TM1_DH5 Ch39
2.2.1 Pref

# Agilent R T |Freg/Channel

Center Freq
2.44166060 GHz

#Atten 30 dB

StartFreq
244649256 GHz

1

S R A - T

Stop Freq
| 2.44150756 GHz

CF Step
161.580888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.2.2 Puw
# Agilent R T |Freg/Channel

Ortan 20 AR " cR Center Freq
#Atten 30 dB 23 CR0RA0R kiz

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

e y
Mt l..-lllfj'hr-lll-lll’-l R g 1 )
M, jit fl,‘.ﬂ'lq |,-_f|1|'|.- L.,]-ll,'.ru Il,l‘*-l‘.kr o ".Ilrl“u,rurh 4 .r"ﬂ .r,‘,,-u'u '..'h"\"L"'r'l'JI"‘II"'J1""M'| " |r|1‘]"H"1,‘|r"1.l'Ir"\lr"'-p"rlhrhlu'r'h]w

an 141 kHz

1 kHz #/BHW 18 kHz  Sweep 120.;
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

frten 20 R " M Center Freq
#Atten 30 JdB 4E 15 5750008 Miz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

W18 kHz #/BH 36 kHz )
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR Y Center Freq
#Htten 368 dB : iE 1 16500008 Gl

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR N Center Freq
#Atten 30 JdB 4 47 dE > 3000000 GH

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR PN Center Freq
#Htten 30 dB 54.41 4B > 19175008 Gl

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
1 066600000 Hz

£Ufy: -W'"*'"*'-‘I*rl‘w'~'~'**mr'*Wu‘ww‘i'ﬁmw~'knWrmuﬂmrmw‘mwwﬁww;. _
FTun 0 Signal Tragfli
n _—

(Hz WUBH 300 kHz  Sweep 1.6t

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 70 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

Airan 30 dR REYPYarSN  Center Freq
#Htten 368 dB .22 dB 145000008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.3 TM1_DH5_Ch78

2.3.1 Pref

# Agilent R T |Freg/Channel

Center Freq
245000000 GHz

StartFreq
2.47949156 GHz

Stop Freq
2.48050850 GHz

CF Step
161. 700808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

Report No: Huawei Proprietary and Confidential Page 72 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.3.2 Puw

# Agilent R T |Freg/Channel

frten 20 R PN Center Freq
#Atten 30 dB c 20 CR0B0AD ki

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
-..||4-., F'.r'-'m',», " On w

LA e o W 45
Y irlr‘ h’L-Iq'L-l"L, .‘II'I‘- I'J.'L"d"ll'r"'lrhﬂ'!"lihlhll" "hn"N I_J"Hrlﬂirh'ﬂ-'fn'] Ir"i"'rhfrl..\r‘llp'u'l"”il":rlnl'v". u,"lﬁn.‘]nqd‘rp,r|1l I|I|r"..--“1,,'|"|'|.'r|r
]

1 kHz #/BHW 18 kHz  Sweep 120.;
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

ISR M Center Freq
#Atten 30 JdB 4E 15 5750008 Miz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#Il_llE:H E:I-E1 |'.H:
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR ARl Reagiley  Center Freq
#Htten 30 dB 54.75 dB 1 16500008 Gl

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

% Agilent R T |Fregq/Channel
Mikrl 2.32 5Hz

Artan 20 dR . Center Freq

#Atten 30 JdB C4.73 dE > 3000000 GH

Start Freq
2.30000060 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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&'& RF Test Report of HUAWEI U8686,U8686

Hoawer  FCC ID: QISU8686 Security Level: Public

#% Agilent R T

#Atten 30 dB

53 FC¥

£(F): H“'"'n'“h'HnwJ.M.n*’\wnr~'f'mfwmﬂmﬂmwwﬁ”mnﬂmwwhwwmm

FTun

(Hz WUBH 300 kHz  Sweep 1.6t
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Freg/Channel

Center Freq
2.49175008 GHz

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR " N Center Freq
#Atten 30 JdB 01 dE 14000000 GHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.4 TM2_2DH5_ChO

2.4.1 Pref

# Agilent R T |Freg/Channel

erer 30 AR Mrde  Center Freq
dBm #Atten 30 4B 249 dB > 40200000 GHe

StartFreq
248133250 GHz

Stop Freq
2. 48266750 GHz

CF Step
133.500888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#BW 300 kHz
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.4.2 Puw

# Agilent R T |Freg/Channel

e 5 R PPyl Center Freq
#Atten 30 JdB 57.84 dB 23 CR0RA0R kiz

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

1l Signal Track
. T‘%q‘h. n On w
™ uh'\""'”rl""-*'*.,n.-l""r"*-wpp-«».1,..rn;u T PR R T S W T

' MRt L y h‘”ﬂ YR il Wlamfl, A
141 kHz

#\JBH 18 kHz  Sweep 130.2 ms (1€ E3)

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 80 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

Ottean 20 AR g CEﬂter Freq
#Atten 30 dB £3589 dE 150750008 MU

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#Il_llE:H E:I-E1 |'.H:
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel
Mkrl 2.2 -

Center Freq

#hitten 30 dB 1 16500000 GHz

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
#Atten 36 dE 962 JR > 3000000 GH

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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&'& RF Test Report of HUAWEI U8686,U8686

Hoawer  FCC ID: QISU8686 Security Level: Public

#% Agilent R T

#Atten 30 dB

33 FC

.
£(F): *~W'h"*\*h'*h""M’*fFl?\fﬂi"ﬂﬂwﬂﬂwwmﬂmmmmmhnﬂmmw
FTun

(Hz WUBH 300 kHz  Sweep 1.6t
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Freg/Channel

Center Freq
2.49175008 GHz

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies

Page 84 of 128



g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel
Mkrl 2,974 7 Center Freq
#Atten 30 dB .76 dBm 145000008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.5 TM2_2DH5_Ch39

251 Pref

# Agilent R T |Freg/Channel
Mkrl 2.441 154 7 GHz
dBm #Atten 38 dB 5.15 dBm

Center Freq
2.44166060 GHz

StartFreq
244833250 GHz

Stop Freq
2441667568 GHz

CF Step
133.500888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.5.2 Puw

# Agilent R T |Freg/Channel

Aron 20 R " Center Freq
#Atten 30 JdB 4E 23 CR0RA0R kiz

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

1k *ﬁfkb“hwﬂhnﬂ ; 1
VTR b i ) AP oty i
]

1
141 kHz

#VBH 18 kHz  Sweep 130.2 ms (1€ £5)
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

even 20 AR PBoele  Center Freq
#Atten 36 dE 54.09 dB 15 5750008 Miz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

11— 11— CF Step
298500008 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

W18 kHz #/BH 36 kHz )
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

e 5 R AN Center Freq
#Atten 30 dB 54.45 dB | 16500000 GHe

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 89 of 128
SYBH(Z-RF)006122012-2002 Copyright © Huawei Technologies Co., Ltd.



&'& RF Test Report of HUAWEI U8686,U8686

Hoawer  FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel
51 GHz

#Atten 30 dB SRRy  CenterFreq

2.35000000 GHz

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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&'& RF Test Report of HUAWEI U8686,U8686

Hoawer  FCC ID: QISU8686 Security Level: Public

#% Agilent R T

#Atten 30 dB

$3 FC

.
£ .ww-.'-n-'-*nr#wdwf‘-v‘v'w-.,eﬁw;rmmw.'-rwmawv-wwmwm..mw.ﬁﬁ.w,ﬂm
FTun

kHz #UBH 300 kHz  Sweep 1.6
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Freg/Channel

Center Freq
2.49175008 GHz

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

e 20 AR RSpvare  Center Freq
#Atten 30 dB 0.86 dB 145000008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.6 TM2_2DH5_Ch78

2.6.1 Pref

% Agilent R T |Fregq/Channel
Mirl 2.458@

Artan 20 dR . Center Freq

rAtton 9 dF R ) 15000000 61z

Start Freq
1 247933260 GHz

T T T

Stop Freq
| 2.45066800 GHz

CF Step
133.600808 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#VEW 388 kHz #Speep 1
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.6.2 Puw

# Agilent R T |Freg/Channel

e 5 R PeuPallidey  Center Freq
#Atten 30 JdB 55.47 dB 29 CRB0RE0 ke

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

1

Signal Track
LM h’1!| " |I| i On w
Ly T . ) )
L "rﬂl" p;,' “"th Hi"rl'v-.h.irhl-"l' lll]r|-"’fl\rFFI"rI'-"rP'l1I'|I|",gr1t,Ir|irrl.hr"|'|‘l.l“‘1ﬂ"-'.|'1|"l .‘r'"’mlllr.'-llhlﬁﬂ' J FIJIILT'I_I"-, H\" drl"ll "'I"I'LI‘H'I 1"1 "'I ﬂ.'l
141 kHz
#/BW 18 kHz  Sweep 130.2 ms (1€ L5 )
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&'& RF Test Report of HUAWEI U8686,U8686

HuAwel FCC ID: QISU8686

#% Agilent

#Atten 30 dB

Report No:
SYBH(Z-RF)006122012-2002

. #YBH 3@ kHz
pyright 2000-2008 Agilent Technologies

Security Level: Public

R T |Freg/Channel

Mkrl 195 kHz
_rm M CenterFreq
Emmmmm—] 1 5.0750000 MHz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

% Agilent R T |Fregq/Channel
Mirl 2.6 5Hz

Artan 20 dR _ . Center Freq

rAtton 9 dF SRS | |5500000 GH:

Start Freq
30.0000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
#Atten 30 JdB 54.83 dB > SCR00008 Gha

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

frten 20 R e Center Freq
#Atten 30 JdB B > 49175000 Gr

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6t
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Huawel FCC ID: QISU8686 Security Level: Public

% Agilent R T |Fregq/Channel
Mrl 13 5Hz

Artan 20 dR . Center Freq

#Atten 30 dB 7.28 dBm AR

Start Freq
2.50000060 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.7 TM3_3DH5_ChO

2.7.1 Pref

# Agilent R T |Freg/Channel
Mkrl 2.482 5Hz

AEm Arten 20 AR 3 AR Center Freq

dBm #Htten 30 dB IR 5 0060000 GHs

StartFreq
248134568 GHz

Stop Freq
R 240265500 GHz

CF Step
131.000888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#VEW 388 kHz #Speep 1

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.7.2 Puw

# Agilent R T |Freg/Channel

e 5 R Pl Center Freq
#Atten 36 dE 56.55 dB 23 CR0RA0R kiz

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track

¥ I""-"ﬁ"\f"-,f“"r-qf'l.mILM.«J'HI';. ek M o fiallh ) T P T - | ! =
B L LT '*J"F""l"“u”L"Ir"'"-"i"'"n"r-f"'"ll'h‘"’“‘"h"'*m-"‘]"'rﬂ"h'm"l"“".,.-"l,l'm';,.'

#UBH 18 kHz Sweep 130

Copyright 2000-2008 Agilent Technologies
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Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

even 20 AR " ' Center Freq
#Htten 30 dB 54.19 dB 15 0750000 M

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

W 16 kHz #VEH 38 kHz )
Copyright 2000-2008 Agilent Technologies
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Huawel FCC ID: QISU8686 Security Level: Public

% Agilent R T |Fregq/Channel
Mikrl 2.6 5Hz

Artan 20 dR _ . Center Freq

#Atten 30 JdB 5E.25 dB | 16500068 Gha

Start Freq
30.0000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3

Copyright 2000-2008 Agilent Technologies
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

e 5 R Pl Center Freq
#Atten 30 dB @46 dB > 3C000000 GHe

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
#Atten 30 JdB C4 28 AR > 49175000 Gr

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
1 066600000 Hz

£F3: I\'M'Wﬂﬁ'mﬁh"I'4‘n1Hl.-‘N"-‘-"r-Frﬂvﬂ‘mMmH'hWWw.w-umﬂmJ'mMu _
FTun 0 Signal Tragfli
n _—

(Hz WUBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR " N Center Freq
#Atten 30 JdB 572 dR 14000000 GHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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Huawel FCC ID: QISU8686 Security Level: Public

2.8 TM3_3DH5_Ch39

2.8.1 Pref

# Agilent R T |Freg/Channel
Mkrl 2.441 151 7 GHz

A ean 3 AR M Center Freq

dBm #Atten 30 dB 3 dB > 44100000 Ghe

StartFreq
244034568 GHz

Stop Freq
N 2.44165500 GHz

CF Step
131.000888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#BW 300 kHz
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.8.2 Puw
# Agilent R T |Freg/Channel

frten 20 R M Center Freq
#Atten 36 dE 20 CR0B0AD ki

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

" " I-"‘..- "
i ||..l"‘|l-;f"'l.rm"."""u“-'l-"l

i a / m . ; / .
rl I FIII'I‘ H.“"rlh W ﬂlﬂrLI 1'f'|'rlll1II‘I'lﬂ'.'lll-"'“.""l".llq h1'1'ﬂ1J1'lI'I'ﬂI1'IJ|r"’4‘m'"I"|.|'Il‘a‘qﬂqulhllrllrlﬂl'ﬁ ."|.|"f'H'ﬂ_.’[li]lﬂ|,r|fr1.-1lrl"ﬂ

1 kHz #/BHW 18 kHz  Sweep 120.;
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
#Atten 30 JdB 4E 15 5750008 Miz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

R e S | CF Step
298500008 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 38 kHz  Sweep 2
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Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

Ottean 20 AR Q[ Center Freq
#Atten 30 dB E4.98 dE 1 16500008 Gl

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
fitten 30 dF ' UB  Sc000000 GHs

StartFreq
230000000 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR M Center Freq
#Atten 30 JdB 4 22 AR > 49175000 Gr

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
1 066600000 Hz

£0F): '"fM“~'-Wﬂﬂ“‘#ﬁM-"J’n‘"-rw«*mr'51‘mmr"n"wj.ﬁ*mfw-lﬂq‘hhwwmwﬂwm,w _
FTun 0 Signal Tragfli
n —_—

(Hz WUBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

even 20 AR " M Center Freq
#Htten 30 dB /.17 dB 145000008 Gl

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.9 TM3_3DH5_Ch78

2.9.1 Pref

# Agilent R T |Freg/Channel

frer 30 dR RSN Center Freq
dBm #Atten 30 4B 5.44 dB 5 45000000 Gha

StartFreq
2479345608 GHz

Stop Freq
| 2.480655608 GHz

CF Step
131.000888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

S
#VEW 388 kHz #Speep 1
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

2.9.2 Puw

# Agilent R T |Freg/Channel

e 5 R RASalde Center Freq
#Atten 36 dE 23 C008008 ki

StartFreq
OC Coupled | ERlEEEEEN

Stop Freq
150.080008 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
066600000 Hz

Signal Track

a ?1 |
f ”"a,rlq On w
P‘.Ihrﬂjlr W N ! g
I'L'f “l' el |l,r‘!1'F"I"1:rl'“f'"""|||"‘”'"wrnhﬁl1lI I"I""|I|'1-|I|'|i"-,,| *'h.-'*-.»1'r|1"||1l1P'"*q"""ll!ﬂr','_\rp“‘,ﬁ-,. -1I|||\‘1‘|-|"|'|ﬂ_l !

1 kHz #/BHW 18 kHz  Sweep 120.;
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

frten 20 R " M Center Freq
#Atten 36 dE G4.01 dB 15 5750008 Miz

StartFreq
OC Coupled | RNSEEEEN

Stop Freq
306000068 MHz

CF Step
2.95500088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

W 16 kHz #VEH 38 kHz )
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

] an 'T;: AE .l c a4 - CEﬂter Freq
#Atten 30 dB 54.94 4B 1 16500008 Gl

StartFreq
306000060 MHz

Stop Freq
2.300000008 GHz

CF Step
227000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 300 kHz  Sweep 217.3
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

% Agilent R T |Fregq/Channel
Mikrl 2.34

Arran 20 AR 4 AR Center Freq

#Atten 30 JdB B4 29 AR > 3000000 GH

Start Freq
2.30000060 GHz

Stop Freq
246000008 GHz

CF Step
15.00008088 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\VBH 300 kHz  Sweep 9.665
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR wahle  Center Freq
#Atten 30 dB Si.a6 dB 5 49175008 Gha

StartFreq
248350000 GHz

Stop Freq
250000008 GHz

CF Step
1.65000888 MHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

(Hz WUBH 300 kHz  Sweep 1.6t
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g'é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

# Agilent R T |Freg/Channel

erer 30 AR ROy  Center Freq
#Atten 30 JdB 7.29 JR 14000000 GHa

StartFreq
250000008 GHz

Stop Freq
2650000008 GHz

CF Step
2. 40000888 GHz
Auto Man

Freq Offset
066600000 Hz

Signal Track
On Off

#\BH 360 kHz Sweep 2.29
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Appendix H: Radiated Emissions in
the Restricted Bands
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g'& RF Test Report of HUAWEI U8686,U8686

d
HUAWEI

FCC ID: QISU8686

Security Level: Public

Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1:

The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST

case for all Test Modes and Channels. This range will not be presented for each Test Mode and

each Channel.

Note 2:

components).

The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary

Level [dBuVv/m]

80
70
60
50 [
40 \\/ \\%
30 S X e
X *n AN A b
l\/\ ! X \K ’./‘f“v J X \‘\ A }N‘J%\Ml WWV“" o WMWWMW“
20 - A%Nﬂ} ! \\,mw,,ﬂx %,/QJWX me A el il
10
0 30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ7]
Frequency Level Transd Limit Margin | Height | Azimuth L
Plarization
MHz dBuv/m dB dBuv/m dB cm deg
35.340000 26.80 15.0 40.0 13.2 100.0 360.00 VERTICAL
51.660000 21.90 14.9 40.0 18.1 100.0 29.00 VERTICAL
104.040000 23.80 13.5 43.5 19.7 126.0 107.00 VERTICAL
169.080000 18.00 10.6 43.5 255 102.0 106.00 VERTICAL
277.440000 21.90 14.7 46.0 24.1 104.0 339.00 HORIZONTAL
657.060000 29.70 21.9 46.0 16.3 185.0 339.00 HORIZONTAL
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su RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686 Security Level: Public

Part 2: Testing Range of “18 GHz to 26.5 GHz”

Note: No peak found in pre- test.

Level [dBuVv/m]
80

70

60

50

40
30 TR TP TIy " MWMMMMWWWM”MWWWMWWWWWM

20

10

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [HZ]
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g'& RF Test Report of HUAWEI U8686,U8686

d
HUAWEI

FCC ID: QISU8686

Security Level: Public

Part 3: Testing Range of “2.3GHz to 2.5GHz”

Note 1:

restricted bands near the EUT operating bands.

Note 2:

Average Limit (54 dBuv/m).

Note 3:

3 Test Mode:

3.1 Channel 00

The peak spike exceeds the limit line is EUT’s operating frequency.

The testing range of “2.3 GHz to 2.5 GHZz” is for checking radiated emissions located in

Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Level [dBuVv/m]
110
A
100 ‘H
\
80
60 Y P ah MA byt h A AL Ao e " A
.
40
20
0 536 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 59.80 34.8 74.0 14.2 112.0 272.00 HORIZONTAL
2483.500000 59.50 35.1 74.0 14.5 131.0 359.00 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 48.80 34.8 54.0 5.2 129.0 171.00 HORIZONTAL
2483.500000 48.70 35.1 54.0 5.3 150.0 216.00 VERTICAL
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d
HUAWEI

FCC ID: QISU8686

Security Level: Public

3.2 Channel 78

Level [dBuVv/m]
110
100 (M
80
dodk, LA v ohded g, L PN
60 R X
N AN
40
20
0 536 2.35G 2.4G 2.45G 251G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 59.30 34.8 74.0 14.7 102.0 252.00 VERTICAL
2483.500000 59.60 35.1 74.0 14.4 102.0 234.00 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 48.80 34.8 54.0 5.2 124.0 230.00 HORIZONTAL
2483.500000 48.20 35.1 54.0 5.8 113.0 283.00 HORIZONTAL
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d
HUAWEI

FCC ID: QISU8686

Security Level: Public

Part 4: Testing Range of “1 GHz to 18 GHz”

Note 1:

Note 2:

Note 3:

The test results and plot for testing range of “1 GHz to 18 GHz” showed as below is the WORST

case for all Test Modes and Channels. This range will not be presented for each Test Mode and

each Channel.

Average Limit (54 dBuv/m).

The testing range of “1 GHz to 18 GHz” is for checking radiated emissions located in restricted
bands faraway from the EUT operating bands.
Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Level [dBuVv/m]
80
70
60
50 A

B Oy LT e
40 A AT
/,\,//\/\/\,\/\/V J»W”JMN*/"WMJJ I Al

30 | o
20
10

%16 2G 3G 4G 56 6G 8G  10G 18G

Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg

4959.600000 57.0 -1.8 74.0 17 100.0 345.00 VERTICAL

MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
4960.100000 39 -1.8 54.0 15 100.0 346.00 VERTICAL
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Huawel FCC ID: QISU8686 Security Level: Public

Appendix |I: AC Power Line
Conducted Emissions
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g'.é RF Test Report of HUAWEI U8686,U8686
Huawel FCC ID: QISU8686

Security Level: Public

Channel 40

90

Level in dBuV
80
70
60] |
50 O N N B 0 T
\. y"‘ 1“.‘ L" i‘\
40
' X I XX
30
20
1
o' t t t —t—+— t t t t——+— t |
150k 300 400500 8001M 2M  3M 4M5M 6 8 10M 20M 30M
Freauencyv in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.151858 41.6 9.7 65.9 24.3 L1 FLO
0.314558 41.7 9.7 59.8 18.1 L1 FLO
0.516330 40.8 9.7 56.0 15.2 N FLO
0.834078 41.1 9.7 56.0 14.9 N FLO
1.295224 40.1 9.7 56.0 15.9 L1 FLO
1.890401 40.3 9.7 56.0 15.7 N FLO
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.185761 38.0 9.7 54.2 16.2 N FLO
0.330555 37.3 9.7 49.4 121 N FLO
0.588713 33.0 9.7 46.0 13.0 N FLO
0.833032 34.1 9.7 46.0 11.9 N FLO
1.197191 33.3 9.7 46.0 12.7 N FLO
1.882556 331 9.7 46.0 12.9 N FLO
END
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